
Assessment Document

Labriola Michael - Safety &
Licensing Engineer

Prepared by
Rédigé par

Kingsbury Robert - D&WM
Safety & Licensing Analyst

Reviewed by
Vérifié par

Needham Sharon - Regulatory
Approvals Manager

Approved by
Approuvé par

PERFORMANCE ASSESSMENT
FOR NEAR SURFACE DISPOSAL
FACILITY - 100% DESIGN

232-509240-ASD-001

Revision  1

2017/04/28

UNRESTRICTED
2017/04/28

ILLIMITÉ

Canadian Nuclear
Laboratories

286 Plant Road
Chalk River, Ontario
Canada K0J 1J0

Laboratoires Nucléaires
Canadiens

286, rue Plant
Chalk River (Ontario)
Canada K0J 1J0



 
 

232-509240-ASD-001 2017/04/28 

 Assessment Document 
 Performance Assessment for Near 

Surface Disposal Facility - 100% 
Design 
[...]
 0.2 m thick Granular ‘A’ clear drainage layer to provide a natural filter layer to minimize the 
possibility of fines migrating downward from the sandy loam fill layer to the underlying 
intrusion biobarrier to help minimize the potential for future clogging of the biobarrier 
layer. 

 0.5 m thick Intrusion Barrier Rockfill to deter burrowing animals and roots from potential 
deeper-rooted plant species reaching and possibly damaging the cover lining system, as well 
as penetrating into and transporting contaminants from the waste fill. This rockfill layer 
would also help deter inadvertent future intrusion into the buried wastes by humans. The 
layer will also provide for some lateral drainage of water that percolates through the upper 
layers of the cover. 

 0.3 m thick Granular ‘A’ protection layer will provide, in conjunction with the underlying 
HDPE geomembrane, a means for conveying lateral drainage within the cover of water that 
percolates through the upper layers of the final cover. Granular ‘A’ rock is generally 
composed of high-stability graded sand and gravel. 

 80-mil Textured High-Density Polyethylene (HDPE) Geomembrane which serve as the upper 
(primary) barrier against infiltration through the cover into the buried wastes. It is also 
expected to prevent or minimize the upward migration of radon and other landfill gases 
from the waste fill into the atmosphere. 

 Geosynthetic Clay Liner (GCL) which functions as a lower (secondary) low permeability 
barrier that also limits the downward leakage through any potential defects that might exist 
in the overlying geomembrane liner and provides a back-up hydraulic barrier in the 



UNRESTRICTED 

232-509240-ASD-001   Page 6-5 

Rev. 1 

232-509240-ASD-001 2017/04/28 

unexpected event that the geomembrane experiences deterioration over the design life of 
the facility. 

 Landfill Gas Venting (Sand Interim Cover) Layer – 0.3 m which is placed directly above the 
waste material. It also provides a layer to promote lateral venting of landfill gas beneath the 
HDPE geomembrane/GCL barrier component in the final cover. 

The cover system components are expected to meet the 550-year-long design life, by averting 
excess settlement, ponding, and excessive cracking. Additional description of each component 
is provided below [6-1]. 

6.2.2 Base Liner and Leak Detection System 

This lining system consists of redundant primary and secondary liner systems, with each 

component system containing both natural and synthetic barriers (see Figure 6-2).  

 The secondary liner includes a 0.75 m thick compacted clay liner, followed by a HDPE 
geomembrane liner, a non-woven geotextile layer, and secondary granular 
drainage/collection layer.  

 The primary liner system is located above the secondary liner, and consists of a GCL, a HDPE 
membrane liner, a geotextile cushion, a 0.5 m thick granular leachate collection system 
(LCS) drainage layer, and an overlying 0.3 m thick granular filter layer.  

The basal liner is designed for the top of the primary liner system to remain at least 1.5 m 
above the maximum anticipated seasonally high groundwater elevation. Both the primary and 
secondary liner systems have a hydraulic conductivity of 1.0x10-7 cm/s or less. 

A leak detection system (LDS) is a part of the composite base liner system. The leak detection 
system in the base liner is designed to monitor the integrity of the engineered barriers and is 
the secondary containment system for any leachate that may be released through the primary 
liner. The LDS separates the primary and secondary composite liners and consists of a sand 
protection layer, a 9.5 mm dimeter clear stone drainage layer on the floor of each cell and an 
LDS leachate collection system within each of the five internal collection/pumping sumps at the 
south end of the lined ECM containment area. 

6.3 Waste Water Treatment Plant  

The wastewater treatment plant (WWTP, Figure 6-3) includes a dual train (Train 1 and Train 2) 
treatment system for treating NSDF effluent, including contact stormwater and leachate from 
the ECM, equipment and personnel decontamination water, and laboratory wastewater. Peak 
leachate generation is expected during the last stages of operation, when the mound is at its 
greatest surface area, but before the final cap is installed over the last active cell.  Leachate 
generation is expected to cease a few years after the ECM is closed and capped.  Leachate 
generation will continue to be monitored and contaminated leachate will continue to be 
treated at the WWTP for as long as it is generated, after which time the WWTP will be 
dismantled as it will be no longer needed.   



UNRESTRICTED 

232-509240-ASD-001   Page 6-6 

Rev. 1 

232-509240-ASD-001 2017/04/28 

6.3.1 Influent Equalization 

The influent equalization system is designed to store and equalize wastewater produced at the 
NSDF, including: 

 ECM leachate. 

 ECM contact stormwater. 

 Equipment and personnel decontamination water. 

 Laboratory wastewater. 

 Recycle flows from the WWTP. 

The wastewater volumes were developed for the purpose of determining the long-term 
average wastewater volumes that are used to establish the flow-rate design capacity of the 
WWTP. Extreme precipitation events were not considered, as their effects are mitigated by the 
temporary storage capacity provided by the three equalization tanks [6-5]. Each equalization 
tank has a capacity of 1,900 m3, which are sized to contain two back-to-back 100 year, 24 hour 
storm events (2,820 m3).  The WWTP will be operated to ensure that the volume of leachate 
contained within the tanks is kept to a minimum and, in the event of a spill, can be 
accommodated within a concrete secondary containment.  The freeze-protected equalization 
tanks will be equipped with insertion-style heaters to maintain wastewater temperature above 
freezing, and will be insulated and cladded to minimize loss of heat.  From these tanks, 
collected leachate will be transferred for treatment at the WWTP, which will be a 
temperature‐controlled building for year‐round operation.  Three pumps (two duty, one 
standby), equipped with variable frequency drives, will be installed within the WWTP building 
and will transfer wastewater from the influent equalization tanks to Train 1 and/or Train 2 of 
the treatment system.  An overview of principal treatment stages is provided below. 

6.3.2 Chemical Precipitation  

Each treatment train will include two chemical precipitation tanks operated in series (four tanks 
in total).  Chemical precipitation is designed for significant removal of heavy metals and the 
radionuclide surrogates for strontium and cobalt. In addition, chemical precipitation achieved 
significant removal of cations such as iron, calcium, and magnesium, which can negatively 
impact downstream treatment processes used for polishing treatment and removal of 
additional radionuclides.  The chemical precipitation tanks have been sized to provide a 
minimum of twenty minutes of hydraulic retention time at the design flow rate of 11,360 litres 
per hour. 

6.3.3 Membrane Filtration 

Membrane filtration will provide nearly complete removal of suspended solids from the 
chemically pretreated wastewater.  Membrane filtration provides a barrier through which 
suspended solids cannot pass, effectively eliminating the presence of suspended solids in the 
filtered effluent.  Suspended solids concentrations in membrane filter permeate are expected 
to be less than 5 mg/L.  The membrane filtration system includes feed and process tanks on the 



UNRESTRICTED 

232-509240-ASD-001   Page 6-7 

Rev. 1 

232-509240-ASD-001 2017/04/28 

inlet side, and associated pumping equipment for transferring wastewater through the 
membrane filtration unit. 

A dedicated clean-in-place system will serve each membrane filtration system to provide 
chemical mixing and recirculation of cleaning chemicals through the membrane filters on a 
periodic basis.  Typical cleaning frequency for this type of wastewater is approximately once per 
week. Based on the ongoing pilot scale test, sulfuric acid was demonstrated to be effective for 
cleaning of the membranes. Low volumes of additional cleaning chemicals, including sodium 
hypochlorite for control of biological fouling, and sodium hydroxide for removal of organic 
material, are also expected to be required for long-term maintenance of membrane flux rates. 
After cleaning, the spent cleaning solution may be recycled for use during subsequent cleaning 
cycles, or will be discharged to the equalization tanks for re-processing through the WWTP. 

6.3.4 Permeate pH Adjustment 

The pH of permeate from the membrane filtration process is expected to be elevated, and may 
need to be reduced prior to subsequent polishing treatment processes.  Each treatment train 
will include a pH adjustment tank and feed tank for the downstream processes. 

Filtered wastewater will be transferred by gravity from the pH adjustment tanks to the 
polishing process feed tanks 

6.3.5 Granular Activated Carbon 

Two granular activated carbon (GAC) vessels will be operated in a lead-lag fashion to provide 
removal of organic chemicals that may be present in the NSDF wastewater.  Each GAC vessel 
will be constructed of coated carbon steel, and will contain 900 kilograms (2,000 pounds) of 
GAC for adsorption of the Contaminant of Potential Concern (COPC). When the GAC in the lead 
vessel reaches its capacity to adsorb the COPC, the GAC will be replaced with fresh media, or 
the entire GAC vessel will be exchanged for a new vessel containing fresh media.  The vessel 
with fresh GAC will be placed in the lag position, and the former lag vessel will be placed in the 
lead position. 

6.3.6 Ion Exchange  

Ion exchange technology will provide polishing treatment for removal of low concentrations of 
metals and radionuclides that remain after chemical precipitation.  Each ion exchange 
treatment train will include a total of 6 ion exchange vessels in a lead-lag arrangement to 
remove the range of constituents expected to be present in the NSDF wastewater.  Each ion 
exchange vessel will contain resin specific to the Contaminant of Potential Concern to be 
removed from the wastewater.  The design includes two vessels in a lead-lag arrangement for 
each of the following resins: 

 Zeolite (cesium). 

 Strong acid cation (heavy metals and cationic radionuclides). 

 Anion (anions and anionic radionuclides), if needed. 



UNRESTRICTED 

232-509240-ASD-001   Page 6-8 

Rev. 1 

232-509240-ASD-001 2017/04/28 

6.3.7 Final pH Adjustment 

The effluent pH will be adjusted to meet the effluent discharge pH requirement of 6 to 9 
standard units.  Effluent from the ion exchange vessels will be conveyed by residual pressure to 
the final pH adjustment tanks.  The final pH adjustment tanks are sized and equipped in an 
identical manner to the initial ion exchange pH adjustment tanks, and will be used to control 
the pH of the final effluent to within an acceptable range for discharge.   

6.3.8 Final Effluent Storage 

Treated effluent from the final pH adjustment tanks will be conveyed by gravity to the final 
effluent storage tanks, each sized for eight hours of hydraulic detention time at the design flow 
rate of 11.36 m3/hour (50 gpm).  The final effluent storage tanks provide storage of final 
effluent for sampling prior to discharge. 

6.3.9 Residuals Management 

It is estimated that an average of approximately 1 to 2 m3/day of residuals will be produced 
from the chemical precipitation and membrane filtration process with a solids concentration 
ranging from 15,000 to 50,000 mg/L.  The estimated mass of residuals is 20 dry kilograms per 
day (20 kgdw/d.  Residuals will be dewatered and conditioned by chemicals, if needed.  The filter 
press dewatering operation is a batch process, consisting of filling the press with residuals for 
dewatering, building pressure to complete the dewatering process, and opening the press to 
allow dewatered residuals to be removed.  The filter press will be equipped with a 
diatomaceous earth pre-coat system to enhance residuals dewaterability, if needed.  

Two pumps (one duty pump for each train) transfer residuals from the membrane filtration 
system process tanks to the residuals storage and conditioning tanks. 

Each tank will be closed top, vertical cylindrical with cone bottom, and constructed of stainless 
steel or fiberglass with a capacity of approximately 80 m3. Each tank will be equipped with a 
mixer, level instrument, and decant ports. The mixers will be used to blend conditioning 
chemicals with the residuals, if needed, to enhance dewaterability. 

Based upon the projected wastewater quantity and characteristics, and results of laboratory 
and pilot scale tests, the annual quantity of dewatered residuals is expected to be 
approximately 13 m3/year, and the annual quantity of spent GAC and ion exchange resin is 
expected to be approximately 17.5 and 22 m3/year, respectively.  The level of radionuclides in 
the dewatered residuals and spent GAC and ion exchange resin is expected to be acceptable for 
disposal in the ECM without containment or packaging. 

Once the ECM is closed, the volume of water for treatment will reduce to a substantially 
smaller flow, as will the quantity of residual solids, which will be disposed of elsewhere.   

  



UNRESTRICTED 

232-509240-ASD-001   Page 6-9 

Rev. 1 

232-509240-ASD-001 2017/04/28 

6.3.10 Safety Design Features 

The WWTP and leachate management system design will provide the following design features: 

 Sufficient storage capacity will handle any buildup of leachate in the event of a prolonged 
WWTP outage. 

 Appropriate structures and systems have been designed to withstand high wind events. 

 Provision of standby Class III power via on-site generators, to ensure safe operation of the 
leachate management system in the event off-site power fails.  

 The WWTP will treat leachate and wastewater such that the released effluent will meet CRL 
Acceptability Criteria for Routine and Non-Routine Discharge of Liquids to Stormwater for 
all parameters, except tritium.   

 Sufficient sump capacity and secondary containment will be provided to handle potential 
spills of radioactive and hazardous liquids.  

 Heating will be provided to ensure that pipes and tanks can safely operate during cold 
periods. 

6.4 Infrastructure and Support Facilities 

The following infrastructure will be required to facilitate the NSDF construction, operation and 
maintenance: 

1. Main site access road. 

2. Perimeter access and maintenance road. 

3. Perimeter fencing. 

The NSDF will also include the support facilities described earlier. 

The following utilities will be required for NSDF construction and operation: 

4. Potable water service for human consumption, WWTP operations, staff, and vehicle 
decontamination facilities.  

5. Electricity for site facilities for lighting, heating, venting, and air conditioning; and other 
power uses. 

6. Telephone and internet access for communication and CNL surveillance equipment 
(such as security cameras). 

7. Sanitary and grey water systems to treat water from washrooms, as well as staff and 
vehicle decontamination facilities. 



UNRESTRICTED 

232-509240-ASD-001   Page 6-10 

Rev. 1 

232-509240-ASD-001 2017/04/28 

 

  

 

Figure 6-2  Final Cover and Base Liner System 

 

  

 



UNRESTRICTED 

232-509240-ASD-001   Page 6-11 

Rev. 1 

232-509240-ASD-001 2017/04/28 

 

 

 

 

Figure 6-3  Waste Water Treatment. Process Flow Diagram 



UNRESTRICTED 

232-509240-ASD-001   Page 6-12 

Rev. 1 

232-509240-ASD-001 2017/04/28 

6.5 References 

[6-1] Design Description, 232-503212-REPT-003, Revision C, 2017 January. 

[6-2] AECOM. 2016. Slope Stability Analysis (TSW 232-503212-TSW-001, Revision 3, Table 9, 
Deliverable 1.12), Revision 0, 60% Design.  

[6-3] Landfill Gas Management Plan, Deliverable 4.3, Revision B, NSDF-508600-PLA-003, 